Magnum 3 Parts List

ITEM NO. PART NUMBER DESCRIPTION QUANTITY
1 104633 CASTING 1
2 70051 HOSE SWIVEL 1
3 70089 SPINDLE GUARD 1
4 70050 CLAMP 2
5 70048 Y2 NPT TO LOC-LINE FITTING 2
6 70432 LOC-LINE VALVE, ¥&” 2
7 104509 MOTOR PLATE 1
8 70047 ¥2” LOC-LINE 20
9 104649 MAG 3 SWITCH PLATE 1
10 104635.2 CLEAR GUARD 1
11 70011 MAG 3 MOTOR 1
12 71007-03 Ya-20 BOLT 8
13 71067-02 8/32 SOCKET BOLT 4
14 71018-06 3/8 BOLT 4
15 71003-07 5/16 BOLT 12
16 70428 BELT DE-TENSION KNOB 1
17 71022-20 5/16-18 X 1.125 STUD 2
18 70427 BELT TENSION SPRING 1
19 104634 HANDLE 1
20 71000-01 SHOULDER BOLT 3
21 71000.02 ¥2-20 HANDLE SCREW 4
22 104620.2 SPINDLE ASSEMBLY 1
23 70037 SPINDLE LOCK LEVER 1
24 70040 WATER VALVE 1
25 70070.2 HOSE 1’ 1
26 104510 MOTOR PULLEY 1
27 80083 SPINDLE GUARD SUPPORT 1
28 70423 KNURLED TOP KNOB 1
29 70066 STAR KNOB 1
30 71006-04 ¥2-20 SET SCREW 2
31 70144.3 HYDROPLANE PLATE 1
32 70155 O-RING 3
33 110008.3 25.5" BELT 1
34 70049 FLARE NOZZLE 2
35 104629.3 COVER 1
36 70010.3 WIRE STRAIN RELIEF 1
37 71067-04 6-32 BUTTON HEAD BOLT 2
38 70382 GFI CORD 25’ 1
39 70009 GFI HEAD 1
40 70305 3/8” CABLE CLAMP 1
41 70094.1 RELAY/CIRCUIT BOARD 1
42 70424 RELAY MOUNTING TAB 1
43 104609 PALM GRIP KNOB 2




Magnum 3 Parts lllustration

P/N: 104629.3 (COVER) NOT SHOWN

g .
/ A .
L %




Magnum 5 Parts List

ITEM NO. PART NUMBER DESCRIPTION QUANTITY
1 104633 CASTING 1
2 70051 HOSE SWIVEL 1
3 70089 SPINDLE GUARD 1
4 70050 CLAMP 2
5 70048 ¥2” NPT TO LOC-LINE FITTING 2
6 70432 LOC-LINE VALVE, ¥&” 2
7 104509 MOTOR PLATE 1
8 70047 ¥a” LOC-LINE 20
9 104651 MAG 5 SWITCH PLATE 1
10 104635.2 CLEAR GUARD 1
11 70024 MAG 5 MOTOR 1
12 71007-03 ¥a-20 BOLT 8
13 71067-02 8/32 SOCKET BOLT 4
14 71018-06 3/8 BOLT 4
15 71003-07 5/16 BOLT 12
16 70428 BELT DE-TENSION KNOB 1
17 71022-20 5/16-18 X 1.125 STUD 2
18 70427 BELT TENSION SPRING 1
19 104634 HANDLE 1
20 71000-01 SHOULDER BOLT 3
21 71000.02 ¥2-20 HANDLE SCREW 4
22 104620.2 SPINDLE ASSEMBLY 1
23 70037 SPINDLE LOCK LEVER 1
24 70040 WATER VALVE 1
25 70070.2 HOSE 1’ 1
26 104510 MOTOR PULLEY 1
27 80083 SPINDLE GUARD SUPPORT 1
28 70423 KNURLED TOP KNOB 1
29 70066 STAR KNOB 1
30 71006-04 ¥2-20 SET SCREW 2
31 70144.3 HYDROPLANE PLATE 1
32 70444 EUROSTYLE TERMINAL STRIP CONNECTOR 1
33 70155 O-RING 3
34 110008.3 25.5" BELT 1
35 70049 FLARE NOZZLE 2
36 104629.3 COVER 1
37 70010.3 WIRE STRAIN RELIEF 1
38 70028 V1000 HEAT SINK 1
39 70382 GFI CORD 25’ 1
40 70009.3 20A 250V GFCI 1
41 70455 WATERTIGHT PLUG 1
42 70454 WATERTIGHT RECEPTACLE 1
43 70305 3/8” CABLE CLAMP 1
44 104609 PALM GRIP KNOB 2
45 70021 V1000 DRIVE 1
46 70025 TACHOMETER 1




Magnum 5 Parts lllustration

P/N: 104629.3 (COVER) NOT SHOWN






